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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B
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Report No. : FG430314B

Band : LTE Band 4

CH20385 (High)

Band Width : | 3MHz

Ref O dBEm

QPSK (RB Size 1, RB Offset 0)

YT | e

i SCaeree

SPUEM

Start Stop
[Hz]
1.000 G

3.000 G 9.000 G

13.000 G 18.000 G

Date: 21.MAR.2014 08:48:28

Ref 0 dBm

3.000 G

Stop 18 GHz

16QAM (RB Size 1, RB Offset 0)

BT TERE

= seTTTy

SPUEM

start 30 MHz

Start Stop
[Hz] [Hz]
30.000 M 1.000 ¢

1.000 & 1.700 &

Date: 21.MAR.2014 08:49:28

stop 18 GHz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : PTQRM-980V

Page Number : 355 of 542
Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B
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SPORTON LAB.

FCC RF Test Report
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B
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seomron as.  FCC RF Test Report

Report No. : FG430314B
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seomron as.  FCC RF Test Report

Report No. : FG430314B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B
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seomron as.  FCC RF Test Report

Report No. : FG430314B
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 17 Channel : CH23755 (Low)
Band Width : | 5MHz
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B
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Report No. : FG430314B
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Band Width :

5MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM 3pB

Stop 26 GHz

Start Stop REW
[Hz] [Hz] [Hz]

30.000 M 1.000 G .00 M 186.

1.000 G 2.49c 00 M

2.580 G 1.00 M

5.000 G 1.00 M

10.000 G 1.00 M

18.000 G 1.00 M 24.544000 G

Date: 26.MAR.2014 10:06:12

16QAM (RB Size 1, RB Offset 0)

FCC ID : PTQRM-980V

o o= |
P ﬂ
- se.
BB || ] ==,
) R
Date: 26.MAR.2014 10:07:15
SPORTON INTERNATIONAL INC. Page Number 1 374 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 7

CH21100 (Middle)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)

SPUEM

Start Stop
[Hz] [Hz]
30.000 M 1.000
1.000 G
2.580 G
5.000 G
10.000 G
18.000 G

Date: 26.MAR.2014 10:09:22

Stop 26 GHz

16QAM (RB Size 1, RB Offset 0)

SPUEM

start 30 MHz

stop 26 GHz

RBW Freq PwrAbs A Limit
[Hz] [Hz] [dBm] [aB]
.00 M 219.150000 M 40.71 15.7
00 M 50 @

00 M

00 M

00 M

00 M

Date: 26.MAR.2014 10:10:24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : PTQRM-980V

Page Number : 375 of 542
Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Band :

LTE Band 7 Channel : CH21425 (High)

Band Width :

5MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM 3pB

Stop 26 GHz

[Hz] [Hz] [Hz]
30.000 M 1.000 00 M 251

1.000 G 2 00 M

2.580 G 00 M

5.000 G 00 M

10.000 G 1.00 M 17.

18.000 G 1.00 M 24.552000 G

Date: 26.MAR.2014 10:15:34

16QAM (RB Size 1, RB Offset 0)

[ o= e 15.1]ae |
P u
-2
[Hz]
Date: 26.MAR.2014 10:16:36
SPORTON INTERNATIONAL INC. Page Number : 376 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0

Report No. : FG430314B



seomron as.  FCC RF Test Report

Band : LTE Band 7

Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM

Start Stop
[Hz] [Hz]
30.000 M 1.000
1.000 G
2.580 G
5.000 G
10.000 G
18.000 G

Date: 26.MAR.2014 10:21:46

16QAM (RB Size 1, RB Offset 0)

00 M 186.17

)0 M
1.00 M

M

1.00 M 24.552000 G

SPUEM

start 30 MHz

Start
[Hz]

30.000 M
1.000 &

Date: 26.MAR.2014 10:22:48

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : PTQRM-980V

.. FG430314B

CH20800 (Low)

Page Number
Report Issued Date : May 26, 2014
Report Version

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 7 Channel : CH21100 (Middle)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM 3pB

Stop 26 GHz

Date: 26.MAR.2014 10:24:55

16QAM (RB Size 1, RB Offset 0)

o o= |
P ﬂ
F-
EMR.M_MWW AP N
V Start RBW Freq PwrAbs ALimit V
5500 i PP R gt
Date: 26.MAR.2014 10:25:57
SPORTON INTERNATIONAL INC. Page Number 1 378 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 7 Channel : CH21400 (High)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM 3pB

Stop 26 GHz

Date: 26.MAR.2014 10:31:08

16QAM (RB Size 1, RB Offset 0)

o o= |
P ﬂ
F-
bm o = L ev—— L AZS B
V Start RBW Freq PwrAbs ALimit V
5500 i I it R
Date: 26.MAR.2014 10:32:10
SPORTON INTERNATIONAL INC. Page Number 1 379 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No

.. FG430314B

Band :

LTE Band 7 Channel : CH20825 (Low)

Band Width :

15MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM 3pB

Stop 26 GHz

Start Stop REW
[Hz] [Hz] [Hz]

30.000 M 1.000 G .00 M 187.

1.000 G 2.49c 00 M

2.580 G 1.00 M

5.000 G 1.00 M

10.000 G 1.00 M 17.648000 G
18.000 G 1.00 M 24.544000 G

Date: 26.MAR.2014 10:37:20

16QAM (RB Size 1, RB Offset 0)

FCC ID : PTQRM-980V

o o= |
P ﬂ
F-
= = P e = = L AAAAA N
V Start RBW Freq PwrAbs ALimit V
5500 i e 0000w iiiny ioh
Date: 26.MAR.2014 10:38:22
SPORTON INTERNATIONAL INC. Page Number : 380 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



FCC RF Test Report

SPORTON LAB.

Report No. : FG430314B

Band : LTE Band 7 Channel :

CH21100 (Middle)

Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM

Start Stop REW
[Hz] [Hz] [Hz]

30.000 M 1.000 .00 M 214

1.000 G 00 M

2.580 G 00 M

5.000 G 00 M 7.
10.000 G 1.00 M 4.
18.000 G 1.00 M 24.544000 G 5.4 10.4

Date: 26.MAR.2014 10:40:29

16QAM (RB Size 1, RB Offset 0)

Stop 26 GHz

orelee  13.1]as |
L 1o
| -zeor |~ ]
- ser
- AN A
e
Lz
. ) or| 1
F-s0
F-so
= e

start 30 MHz

Start RBW
[Hz] [Hz]

30.000 M 00 M

1.000 G 00 M

G 00 M

G 00 M

G 00 M

00 M

Date: 26.MAR.2014 10:41:31

stop 26 GHz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : PTQRM-980V

Page Number : 381 of 542
Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 7 Channel : CH21375 (High)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
Py ey g |
F-o
200 | A ]
Fso
. L AAS ]
a Py L]
]
e
N a f 1
F-s0
Lo
Fac
seoma | 308

Stop 26 GHz

24.544000 G

Date: 26.MAR.2014 10:46:41

16QAM (RB Size 1, RB Offset 0)

orelee  1s.1]as ]
L.
| -zeorT | A ]
sor
- AR~
e e e e
Ly
: NN
60
F-s0
seuEM om

start 30 MHz stop 26 GHz

Start
[Hz]

30.000 M
1.000 &

Date: 26.MAR.2014 10:47:44

SPORTON INTERNATIONAL INC. Page Number : 382 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Band :

LTE Band 7 Channel : CH20850 (Low)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM 3pB

Stop 26 GHz

Start Stop REW
[Hz] [Hz] [Hz]

30.000 M 1.000 00 M

1.000 G 00 M

2.580 G 00 M

5.000 G 00 M 5

10.000 G 1.00 M 17.664000 G -39.38 —-14.38
18.000 G 1.00 M 24.544000 G 35.39 10.39

Date: 26.MAR.2014 10:52:54

16QAM (RB Size 1, RB Offset 0)

orelee  13.1]as |
L 1o
| -sourT | A ]
ser
- AR A
[avel N T —— P =~ S
]
Lz
. A
F-s0
F-so
= e
Start 30 MHz 2.597 GHz/ Stop 26 GHz
Start RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [dBm] [aB]
30.000 M J00 M 187.140000 M 40.71 15.7

FCC ID : PTQRM-980V

Date: 26.MAR.2014 10:53:56
SPORTON INTERNATIONAL INC. Page Number : 383 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0

Report No. : FG430314B




SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 7 Channel : CH21100 (Middle)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 amm
s N p |
F-1
| -2oor |~
F-=o
" L AR~
K [l A s
T
o
B a f 1
60
-
|-
seomm | .

Stop 26 GHz

Date: 26.MAR.2014 10:56:03

16QAM (RB Size 1, RB Offset 0)

orelee  13.1]as |
L 1o
| -zeor |~ ]
ser
- AR A
[
Lz
. ) or| 1
F-s0
F-so
= e

start 30 MHz stop 26 GHz

=y =
Date: 26.MAR.2014 10:57:06
SPORTON INTERNATIONAL INC. Page Number : 384 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 7

CH21350 (High)

Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)

SPUEM

Date: 26.MAR.2014 11:02:15

16QAM (RB Size 1, RB Offset 0)

SPUEM

start 30 MHz

Start
[Hz]

30.000 M
1.000 &

Date: 26.MAR.2014 11:03:17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : PTQRM-980V

Page Number
Report Issued Date : May 26, 2014
Report Version

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

3.7 Radiated Spurious Emission Measurement

3.7.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-C-2004. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

3.7.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3 Test Procedures

1. The EUT was placed on a rotatable wooden table with 0.8 meter above ground.
The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
For Band 7
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)

11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12. ERP (dBm) = EIRP - 2.15
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

3.7.4 Test Setup

For radiated emissions from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

0o
Spectrum Analyzer / Recei
System Simulator P hyz celver
For radiated emissions above 1GHz
RX Antenna
Ant. feed

point

Metal Full Soldered Ground Plane

e

Spectrum Analyzer ! Receiver

System Simulator
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SPORTON LAB.

FCC RF Test Report Report No. : FG430314B

3.7.5 Test Result of Field Strength of Spurious Radiated

<Low Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
A0 13
-20
-30
40
50 >
2
1
-60
70
8039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 8000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1649 -57.84 -13 -44.84 -48.29 -61.57 1.70 5.43 H Pass
2473 -52.31 -13 -39.31 -46.24 -56.31 2.15 6.15 H Pass
3299 -55.52 -13 -42.52 -48.9 -61.22 2.28 7.98 H Pass
SPORTON INTERNATIONAL INC. Page Number : 388 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0

Report Issued Date : May 26, 2014
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset0  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (@Bm) Date: 2014-03-28
10 A3
20
-30
40
50
1 2 :
60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1648 -59.40 -13 -46.40 -48.26 -63.13 1.70 5.43 \% Pass
2474 -58.11 -13 -45.11 -49.57 -62.11 2.15 6.15 \% Pass
3299 -57.44 -13 -44.44 -50.12 -63.14 2.28 7.98 \% Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<Middle Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLeve! (dBm) Date: 2014-03-28
10 A3
-20
-30
40
50 1
2
-60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 8000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1672 -53.74 -13 -40.74 -44.78 -57.45 1.70 541 H Pass
2509 -47.03 -13 -34.03 -40.68 -51.06 2.15 6.19 H Pass
3346 -56.60 -13 -43.60 -49.87 -62.33 2.29 8.03 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset0  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
olLevel (dBm) Date: 2014-03-28
10 13
20
30
-40
-50
2 3
60 1
T0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1672 -60.32 -13 -47.32 -49.1 -64.03 1.70 5.41 \% Pass
2509 -57.09 -13 -44.09 -48.41 -61.12 2.15 6.19 \% Pass
3345 -57.04 -13 -44.04 -50.21 -62.77 2.29 8.03 \% Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<High Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLeve! (dBm) Date: 2014-03-28
-1'0 _13
-20
-30
40
2
-50
1 3
-60
70
8039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 8000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1697 -57.86 -13 -44.86 -48.89 -61.55 1.70 5.40 H Pass
2545 -49.56 -13 -36.56 -43.39 -53.61 2.16 6.20 H Pass
3392 -56.34 -13 -43.34 -49.93 -62.11 2.30 8.07 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset0  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 A3
-20
-30
40
50
2
1 3
60
T0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. £000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1693 -56.02 -13 -43.02 -45.18 -59.71 1.70 5.40 \% Pass
2545 -54.01 -13 -41.01 -45.42 -58.06 2.16 6.20 \% Pass
3392 -57.35 -13 -44.35 -50 -63.12 2.30 8.07 V Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 -13
-20
-30
-40
-50
2
; 3
60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1648 -57.86 -13 -44.86 -48.27 -61.59 1.70 5.43 H Pass
2475 -55.37 -13 -42.37 -49.19 -59.38 2.15 6.16 H Pass
3300 -56.26 -13 -43.26 -49.64 -61.96 2.28 7.98 H Pass
SPORTON INTERNATIONAL INC. Page Number : 394 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0

Report Issued Date : May 26, 2014
Report Version : Rev. 01




SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
'1{] _13
20
30
40
50
3
2
60 !
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 8000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 ETRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1648 -59.99 -13 -46.99 -48.6 -63.72 1.70 5.43 \% Pass
2475 -58.22 -13 -45.22 -49.38 -62.23 2.15 6.16 \% Pass
3300 -56.63 -13 -43.63 -49.48 -62.33 2.28 7.98 V Pass
SPORTON INTERNATIONAL INC. Page Number : 395 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<Middle Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 -13
-20
-30
-40
50 2
; 2
60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1671 -58.44 -13 -45.44 -49.25 -62.15 1.70 541 H Pass
2506 -50.46 -13 -37.46 -43.91 -54.49 2.15 6.19 H Pass
3343 -56.35 -13 -43.35 -49.65 -62.08 2.29 8.03 H Pass
SPORTON INTERNATIONAL INC. Page Number : 396 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
olLevel (dBm) Date: 2014-03-28
10 13
20
30
-40
-50
- 3
60 1
T0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1671 -61.05 -13 -48.05 -49.85 -64.76 1.70 5.41 \% Pass
2506 -55.19 -13 -42.19 -46.77 -59.22 2.15 6.19 \% Pass
3344 -57.18 -13 -44.18 -49.68 -62.91 2.29 8.03 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 397 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2014-03-28
-1{] _13
-20
-30
-40
2
50
1 3
60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition 1 -13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1693 -54.53 -13 -41.53 -45.79 -58.22 1.70 5.40 H Pass
2539 -46.83 -13 -33.83 -40.79 -50.88 2.16 6.20 H Pass
3386 -55.52 -13 -42.52 -49.03 -61.29 2.30 8.07 H Pass
SPORTON INTERNATIONAL INC. Page Number : 398 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
olLevel (dBm) Date: 2014-03-28
10 13
20
30
-40
2
-50
3
60 1
T0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1693 -60.49 -13 -47.49 -49.75 -64.18 1.70 5.40 \% Pass
2539 -47.12 -13 -34.12 -38.41 -51.17 2.16 6.20 \% Pass
3386 -57.11 -13 -44.11 -49.66 -62.88 2.30 8.07 V Pass
SPORTON INTERNATIONAL INC. Page Number : 399 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 -13
-20
-30
-40
3
50 2
1
60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1648 -56.94 -13 -43.94 -47.32 -60.67 1.70 5.42 H Pass
2473 -51.30 -13 -38.30 -44.82 -55.31 2.15 6.16 H Pass
3298 -46.02 -13 -33.02 -49.45 -51.72 2.28 7.99 H Pass
SPORTON INTERNATIONAL INC. Page Number : 400 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
olLevel (dBm) Date: 2014-03-28
10 13
20
30
-40
-50
1 : 3
60
T0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1648 -59.82 -13 -46.82 -48.55 -63.55 1.70 5.42 \% Pass
2473 -58.54 -13 -45.54 -49.92 -62.55 2.15 6.16 \% Pass
3298 -58.15 -13 -45.15 -50.84 -63.85 2.28 7.99 V Pass
SPORTON INTERNATIONAL INC. Page Number : 401 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<Middle Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 -13
-20
-30
-40
50 2
’ 3
60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1669 -58.10 -13 -45.10 -48.54 -61.81 1.70 541 H Pass
2503 -51.43 -13 -38.43 -44.56 -55.46 2.15 6.19 H Pass
3338 -56.60 -13 -43.60 -49.77 -62.33 2.29 8.03 H Pass
SPORTON INTERNATIONAL INC. Page Number : 402 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 13
20
30
40
-50
3
60 1
70
039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 ETIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1669 -60.68 -13 -47.68 -49.62 -64.39 1.70 541 \% Pass
2503 -57.19 -13 -44.19 -48.39 -61.22 2.15 6.19 \% Pass
3338 -57.06 -13 -44.06 -49.73 -62.79 2.29 8.03 V Pass
SPORTON INTERNATIONAL INC. Page Number : 403 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



FCC RF Test Report

SPORTON LAB.

Report No. : FG430314B

<High Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2014-03-28
10 13
-20
30
-40
2
50
; 3
60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1690 -56.08 -13 -43.08 -47 -59.77 1.70 5.40 H Pass
2533 -47.40 -13 -34.40 -41.15 -51.44 2.16 6.20 H Pass
3379 -54.44 -13 -41.44 -47.7 -60.21 2.30 8.07 H Pass
SPORTON INTERNATIONAL INC. Page Number : 404 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 13
20
30
40
1
3
-50
60
70
039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 ETIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1687 -45.42 -13 -32.42 -34.35 -49.11 1.70 5.40 \% Pass
2533 -55.71 -13 -42.71 -47.01 -59.75 2.16 6.20 \% Pass
3379 -49.60 -13 -36.60 -42.6 -55.37 2.30 8.07 V Pass
SPORTON INTERNATIONAL INC. Page Number : 405 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLeveI {dBm) Date: 2014-03-28
10 13
-20
-30
40
50 2
1 3
60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1648 -56.30 -13 -43.30 -46.59 -60.02 1.70 5.42 H Pass
2473 -52.25 -13 -39.25 -45.83 -56.26 2.15 6.17 H Pass
3296 -56.34 -13 -43.34 -49.71 -62.05 2.29 8.00 H Pass
SPORTON INTERNATIONAL INC. Page Number : 406 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0

Report Issued Date : May 26, 2014
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
'1{] _13
20
30
40
-50
3
1
60
70
039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 ETIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1648 -59.83 -13 -46.83 -48.53 -63.55 1.70 5.42 \% Pass
2473 -58.58 -13 -45.58 -49.9 -62.59 2.15 6.17 \% Pass
3296 -56.62 -13 -43.62 -49.3 -62.33 2.29 8.00 V Pass
SPORTON INTERNATIONAL INC. Page Number : 407 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Middle Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
{}Level {dBm) Date: 2014-03-28
—10 _13
20
30
-40
50 2
3
’
60
70
8039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site 1 03CHO8-HY
Condition 1 -13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1665 -58.72 -13 -45.72 -49.24 -62.43 1.70 541 H Pass
2497 -51.59 -13 -38.59 -44.94 -55.62 2.15 6.19 H Pass
3330 -56.31 -13 -43.31 -49.57 -62.04 2.29 8.03 H Pass
SPORTON INTERNATIONAL INC. Page Number : 408 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0Le'Ue| {dBm) Date: 2014-03-28
A0 13
-20
-30
40
-50
2 3
60 1
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. £000. 8000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1666 -60.54 -13 -47.54 -49.27 -64.25 1.70 5.41 \% Pass
2497 -57.85 -13 -44.85 -49.18 -61.88 2.15 6.19 \% Pass
3330 -56.97 -13 -43.97 -49.62 -62.7 2.29 8.03 V Pass
SPORTON INTERNATIONAL INC. Page Number : 409 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLeve! (dBm) Date: 2014-03-28
10 13
-20
-30
40
2
-50
2
1
-60
70
8039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 8000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1678 -58.12 -13 -45.12 -48.84 -61.82 1.70 5.40 H Pass
2518 -47.27 -13 -34.27 -40.77 -51.31 2.16 6.20 H Pass
3356 -55.62 -13 -42.62 -49.03 -61.38 2.30 8.06 H Pass
SPORTON INTERNATIONAL INC. Page Number : 410 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0




SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 5 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLe\le| {dBm) Date: 2014-03-28
10 13
20
30
40
-50
2 3
60 1
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. £000. 8000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1678 -60.35 -13 -47.35 -49.23 -64.05 1.70 5.40 \% Pass
2518 -55.64 -13 -42.64 -47.13 -59.68 2.16 6.20 \% Pass
3356 -57.46 -13 -44.46 -50.06 -63.22 2.30 8.06 V Pass
SPORTON INTERNATIONAL INC. Page Number : 411 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (4Bm) Date: 2014-03-28
10 13
20
-30
40
i 3
50
1
60
70
2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 13000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3701 -54.10 -13 -41.10 -49.36 -60.48 2.38 8.75 H Pass
5552 -47.07 -13 -34.07 -43.77 -55.12 2.68 10.73 H Pass
7404 -48.94 -13 -35.94 -51.11 -58.03 3.02 12.11 H Pass
SPORTON INTERNATIONAL INC. Page Number : 412 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset0  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 A3
20
-30
40
2
3
50 ;
60
70
2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3701 -54.03 -13 -41.03 -48.77 -60.41 2.38 8.75 \% Pass
5552 -44.17 -13 -31.17 -42.55 -52.22 2.68 10.73 \% Pass
7404 -48.51 -13 -35.51 -52.06 -57.6 3.02 12.11 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 413 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Middle Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
{JLevel {dBm) Date: 2014-03-28
10 A3
-20
-30
40
2
3
-50
1
-60
70
2030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3760 -54.72 -13 -41.72 -50.32 -61.12 2.37 8.78 H Pass
5640 -44.62 -13 -31.62 -41.57 -52.66 2.68 10.72 H Pass
7520 -49.20 -13 -36.20 -51.58 -58.31 3.04 12.15 H Pass
SPORTON INTERNATIONAL INC. Page Number : 414 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset0  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0|_e\re| {dBm) Date: 2014-03-28
10 13
-20
-30
-40 2
3
50
1
60
70
2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3760 -54.39 -13 -41.39 -49.72 -60.79 2.37 8.78 \% Pass
5640 -42.18 -13 -29.18 -40.7 -50.22 2.68 10.72 \% Pass
7520 -48.30 -13 -35.30 -51.72 -57.41 3.04 12.15 \% Pass
SPORTON INTERNATIONAL INC. Page Number . 415 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



FCC RF Test Report

SPORTON LAB.

Report No. : FG430314B

<High Channel>

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULeveI {dBm) Date: 2014-03-28
A0 A3
20
-30
40 2
2
50 1
60
70
%050 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3816 -52.00 -13 -39.00 -47.59 -58.43 2.37 8.80 H Pass
5728 -40.40 -13 -27.40 -38.25 -48.43 2.69 10.72 H Pass
7636 -49.28 -13 -36.28 -51.77 -58.42 3.04 12.18 H Pass
SPORTON INTERNATIONAL INC. Page Number : 416 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset0  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLe\re| {dBm) Date: 2014-03-28
10 13
20
-30
2
-40
3
50 1
60
70
8030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition 1 -13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3816 -53.18 -13 -40.18 -48.79 -59.61 2.37 8.80 \% Pass
5728 -39.70 -13 -26.70 -38.55 -47.73 2.69 10.72 \% Pass
7636 -46.99 -13 -33.99 -50.44 -56.13 3.04 12.18 V Pass
SPORTON INTERNATIONAL INC. Page Number : 417 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
{JLevel {dBm)} Date: 2014-03-28
A0 A3
-20
-30
40
2
3
-50
1
-60
70
050 1000. 3000. 5000. 7000. 2000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3707 -55.23 -13 -42.23 -50.58 -61.61 2.38 8.75 H Pass
5560 -45.24 -13 -32.24 -41.97 -53.29 2.68 10.73 H Pass
7416 -49.51 -13 -36.51 -51.55 -58.6 3.02 12.11 H Pass
SPORTON INTERNATIONAL INC. Page Number : 418 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0Le\re| {dBm) Date: 2014-03-28
A0 13
-20
-30
-40 7
3
50
1
60
70
2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3707 -55.67 -13 -42.67 -50.64 -62.05 2.38 8.75 \% Pass
5560 -43.18 -13 -30.18 -41.6 -51.23 2.68 10.73 \% Pass
7416 -48.24 -13 -35.24 -51.92 -57.33 3.02 12.11 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 419 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Middle Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
{JLevel {dBm) Date; 2014-03-28
A0 A3
-20
-30
40
2
3
-50
;
-60
70
030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3763 -55.01 -13 -42.01 -50.45 -61.41 2.37 8.78 H Pass
5644 -44.09 -13 -31.09 -41.04 -52.13 2.68 10.72 H Pass
7528 -49.00 -13 -36.00 -51.44 -58.11 3.04 12.15 H Pass
SPORTON INTERNATIONAL INC. Page Number : 420 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (@Bm) Date: 2014-03-28
10 A3
-20
-30
-40 5
3
50 1
60
70
2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3760 -51.05 -13 -38.05 -52.35 -57.45 2.37 8.78 \% Pass
5644 -42.97 -13 -29.97 -44.1 -51.01 2.68 10.72 \% Pass
7523 -48.12 -13 -35.12 -51.56 -57.23 3.04 12.15 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 421 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
A0 A3
-20
-30
2
40
-50
1
-60
70
030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3820 -54.45 -13 -41.45 -49.93 -60.88 2.37 8.80 H Pass
5732 -39.63 -13 -26.63 -37.22 -47.66 2.69 10.72 H Pass
7640 -48.08 -13 -35.08 -50.65 -57.22 3.04 12.18 H Pass
SPORTON INTERNATIONAL INC. Page Number : 422 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 A3
20
30
2
40
3
50 1
60
T0
8050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz}
Site : 03CHO8-HY
Condition 1 -13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3820 -53.34 -13 -40.34 -48.78 -59.77 2.37 8.80 \% Pass
5732 -37.64 -13 -24.64 -36.68 -45.67 2.69 10.72 \% Pass
7632 -48.19 -13 -35.19 -51.65 -57.33 3.04 12.18 V Pass
SPORTON INTERNATIONAL INC. Page Number : 423 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
A0 A3
-20
-30
40 5
50 3
1
-60
70
050 1000. 3000. 5000. 7000. 2000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3712 -54.63 -13 -41.63 -50.03 -61.01 2.38 8.76 H Pass
5568 -43.83 -13 -30.83 -40.35 -51.88 2.68 10.73 H Pass
7424 -50.03 -13 -37.03 -51.2 -59.12 3.02 12.11 H Pass
SPORTON INTERNATIONAL INC. Page Number . 424 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 A3
20
30
-40 2
3
-50
1
60
70
8030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition 1 -13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3712 -55.67 -13 -42.67 -50.61 -62.05 2.38 8.76 \% Pass
5564 -41.59 -13 -28.59 -40.22 -49.64 2.68 10.73 \% Pass
7424 -48.29 -13 -35.29 -51.89 -57.38 3.02 12.11 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 425 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Middle Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 A3
-20
-30
40 2
3
50 p
-60
70
050 1000. 3000. 5000. 7000. 2000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3764 -54.03 -13 -41.03 -49.49 -60.43 2.37 8.78 H Pass
5648 -42.34 -13 -29.34 -39.29 -50.38 2.68 10.72 H Pass
7528 -48.74 -13 -35.74 -51.33 -57.85 3.04 12.15 H Pass
SPORTON INTERNATIONAL INC. Page Number : 426 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (4Bm) Date: 2014-03-28
10 13
20
-30
-40 5
3
50 9
60
70
8030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition 1 -13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3764 -53.04 -13 -40.04 -48.46 -59.44 2.37 8.78 \% Pass
5648 -43.06 -13 -30.06 -41.38 -51.1 2.68 10.72 \% Pass
7528 -46.44 -13 -33.44 -49.98 -55.55 3.04 12.15 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 427 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
A0 A3
-20
-30
40 =
50 1
-60
70
030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3820 -52.33 -13 -39.33 -48.06 -58.76 2.37 8.80 H Pass
5732 -40.19 -13 -27.19 -37.96 -48.22 2.69 10.72 H Pass
7640 -49.01 -13 -36.01 -51.36 -58.15 3.04 12.18 H Pass
SPORTON INTERNATIONAL INC. Page Number : 428 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

Report Template No.: BU5-FGLTE Version 1.0

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (@Bm) Date: 2014-03-28
A0 13
20
-30
2
-40
3
50 1
60
70
8050 1000. 3000. 5000. 7000. 000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3820 -53.37 -13 -40.37 -48.8 -59.8 2.37 8.80 \% Pass
5732 -36.43 -13 -23.43 -35.37 -44.46 2.69 10.72 \% Pass
7640 -47.92 -13 -34.92 -51.43 -57.06 3.04 12.18 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 429 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 49 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 -13
-20
-30
40 2
2
-50
1
-60
70
#0350 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3720 -54.12 -13 -41.12 -49.59 -60.5 2.37 8.76 H Pass
5580 -40.59 -13 -27.59 -37.32 -48.64 2.68 10.73 H Pass
7440 -48.75 -13 -35.75 -51.02 -57.84 3.03 12.11 H Pass
SPORTON INTERNATIONAL INC. Page Number : 430 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 49 |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 3
20
30
-40 2
3
50 9
60
70
8050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3720 -53.13 -13 -40.13 -48.01 -59.51 2.37 8.76 \% Pass
5580 -42.17 -13 -29.17 -40.47 -50.22 2.68 10.73 \% Pass
7440 -47.67 -13 -34.67 -51.1 -56.76 3.03 12.11 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 431 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Middle Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 49 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2014-03-28
A0 A3
20
30
-40 2
3
50
1
60
70
%030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3768 -55.42 -13 -42.42 -50.87 -61.82 2.37 8.78 H Pass
5656 -41.70 -13 -28.70 -38.79 -49.74 2.68 10.72 H Pass
7540 -49.00 -13 -36.00 -51.41 -58.11 3.04 12.15 H Pass
SPORTON INTERNATIONAL INC. Page Number : 432 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 49 |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 13
-20
30
40 2
3
50
1
60
70
8050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3768 -54.07 -13 -41.07 -49.28 -60.47 2.37 8.78 \% Pass
5656 -42.43 -13 -29.43 -41.07 -50.47 2.68 10.72 \% Pass
7540 -47.49 -13 -34.49 -50.86 -56.6 3.04 12.15 V Pass
SPORTON INTERNATIONAL INC. Page Number : 433 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<High Channel>

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 49 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 -13
-20
-30
2
-40
3
50
1
60
70
%030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz})
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3820 -54.17 -13 -41.17 -49.71 -60.6 2.37 8.80 H Pass
5728 -39.00 -13 -26.00 -36.63 -47.03 2.69 10.72 H Pass
7640 -49.16 -13 -36.16 -51.52 -58.3 3.04 12.18 H Pass
SPORTON INTERNATIONAL INC. Page Number . 434 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 49 |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLeveI {dBm) Date: 2014-03-28
10 13
20
30
2
40
3
50 1
60
70
03000 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 ETIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3820 -53.41 -13 -40.41 -48.82 -59.84 2.37 8.80 Pass
5728 -36.81 -13 -23.81 -35.55 -44.84 2.69 10.72 Pass
7640 -48.52 -13 -35.52 -52.02 -57.66 3.04 12.18 Pass
SPORTON INTERNATIONAL INC. Page Number : 435 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

Report Template No.: BU5-FGLTE Version 1.0

. Rev. 01




seomron as.  FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 74 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014.03-28
10 13
-20
-30
40 2
3
50 1
60
70
#0350 1000, 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3728 -52.28 -13 -39.28 -47.76 -58.66 2.37 8.76 H Pass
5592 -40.62 -13 -27.62 -37.43 -48.67 2.68 10.73 H Pass
7456 -49.24 -13 -36.24 -51.37 -58.33 3.03 12.12 H Pass
SPORTON INTERNATIONAL INC. Page Number : 436 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 74 |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLeveI {dBm) Date: 2014-03-28
10 13
20
30
40 =
3
50 1
60
70
2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 ETIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3728 -54.01 -13 -41.01 -48.79 -60.39 2.37 8.76 \% Pass
5592 -40.05 -13 -27.05 -38.24 -48.1 2.68 10.73 \% Pass
7432 -48.03 -13 -35.03 -51.57 -57.12 3.03 12.12 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 437 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Middle Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 74 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
{}Level {dBm) Date: 2014-03-28
A0 A3
20
30
2
-40
3
50
;
60
70
%030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz})
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3772 -54.11 -13 -41.11 -49.51 -60.51 2.37 8.78 H Pass
5660 -39.63 -13 -26.63 -36.91 -47.67 2.68 10.72 H Pass
7544 -49.07 -13 -36.07 -51.57 -58.18 3.04 12.15 H Pass
SPORTON INTERNATIONAL INC. Page Number : 438 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 74 |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 13
-20
-30
40 2
2
-50
1
-60
70
2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3772 -54.15 -13 -41.15 -49.31 -60.55 2.37 8.78 \% Pass
5660 -42.37 -13 -29.37 -40.92 -50.41 2.68 10.72 \% Pass
7544 -48.10 -13 -35.10 -51.57 -57.21 3.04 12.15 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 439 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 74 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLeveI {dBm) Date: 2014-03-28
10 13
-20
-30
40 2
3
50 i
60
70
#0350 1000, 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3820 -53.13 -13 -40.13 -48.91 -59.55 2.37 8.80 H Pass
5728 -40.01 -13 -27.01 -37.63 -48.04 2.69 10.72 H Pass
7640 -49.52 -13 -36.52 -51.83 -58.66 3.04 12.18 H Pass
SPORTON INTERNATIONAL INC. Page Number : 440 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 74 |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLe\le| {dBm) Date: 2014-03-28
10 13
20
30
2
40
3
-50 1
60
70
8030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3816 -51.91 -13 -38.91 -47.34 -58.33 2.37 8.80 \% Pass
5728 -36.85 -13 -23.85 -35.66 -44.88 2.69 10.72 \% Pass
7640 -47.41 -13 -34.41 -50.97 -56.55 3.04 12.18 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 441 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

Report Template No.: BU5-FGLTE Version 1.0

. Rev. 01




SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Low Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2014-03-28
10 -13
-20
-30
-40
2 3
50 1
60
70
#0350 1000, 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition 1 -13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3700 -52.25 -13 -39.25 -47.54 -58.64 2.37 8.76 H Pass
5556 -47.41 -13 -34.41 -44.51 -55.46 2.68 10.73 H Pass
7400 -49.42 -13 -36.42 -51.54 -58.51 3.03 12.12 H Pass
SPORTON INTERNATIONAL INC. Page Number : 442 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
1:]Lgtzw.rel (dBm) Date: 2014-03-28
10 -13
20
-30
-40
2
3
50 1
60
70
030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Freguency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3700 -52.72 -13 -39.72 -47.57 -59.11 2.37 8.76 \% Pass
5556 -45.06 -13 -32.06 -43.32 -53.11 2.68 10.73 \% Pass
7400 -47.79 -13 -34.79 -51.37 -56.88 3.03 12.12 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 443 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Middle Channel>

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2014-03-28
A0 A3
20
30
-40 5
3
50
1
60
70
%030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3744 -54.62 -13 -41.62 -50.17 -61.02 2.37 8.78 H Pass
5616 -42.75 -13 -29.75 -39.46 -50.79 2.68 10.72 H Pass
7488 -48.55 -13 -35.55 -51.06 -57.66 3.04 12.15 H Pass
SPORTON INTERNATIONAL INC. Page Number : 444 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2/ LTE Band 25 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 13
20
30
-40 <
3
-50
1
60
T0
8050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3744 -55.31 -13 -42.31 -50.36 -61.71 2.37 8.78 \% Pass
5616 -40.07 -13 -27.07 -38.39 -48.11 2.68 10.72 \% Pass
7488 -47.07 -13 -34.07 -50.55 -56.18 3.04 12.15 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 445 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014.03-28
10 13
-20
-30
40 5
50 1
60
70
#0350 1000, 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3780 -52.13 -13 -39.13 -47.53 -58.55 2.37 8.79 H Pass
5676 -43.74 -13 -30.74 -40.97 -51.77 2.69 10.72 H Pass
7560 -48.75 -13 -35.75 -51.19 -57.88 3.04 12.17 H Pass
SPORTON INTERNATIONAL INC. Page Number : 446 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 2 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
10 13
-20
-30
-40 &
50
1
60
70
8050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3780 -54.29 -13 -41.29 -49.57 -60.71 2.37 8.79 \% Pass
5676 -40.10 -13 -27.10 -38.68 -48.13 2.69 10.72 \% Pass
7560 -47.31 -13 -34.31 -50.84 -56.44 3.04 12.17 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 447 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

Report Template No.: BU5-FGLTE Version 1.0

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLeve! (dBm) Date: 2014-03-29
'10 _13
-20
-30
2
40
1
-50
-60
70
8050 1000. 3000. 5000. 7000. 2000. 11000.  13000.  15000.  17000. 13000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3828 -47.12 -13 -34.12 -42.68 -563.55 2.37 8.80 H Pass
5744 -36.11 -13 -23.11 -34.07 -44.14 2.69 10.72 H Pass
7656 -48.96 -13 -35.96 -51.41 -58.11 3.04 12.19 H Pass
SPORTON INTERNATIONAL INC. Page Number : 448 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset0  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
1:]l_(:,n\,req {dBm}) Date: 2014-03-29
10 -13
20
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2
-40
50 x|
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030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Freguency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3828 -51.26 -13 -38.26 -46.81 -57.69 2.37 8.80 \% Pass
5744 -36.74 -13 -23.74 -35.69 -44.77 2.69 10.72 \% Pass
7656 -46.21 -13 -33.21 -49.63 -55.36 3.04 12.19 V Pass
SPORTON INTERNATIONAL INC. Page Number : 449 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2014-03-29
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20
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-40
; 2
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%030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz})
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3824 -49.28 -13 -36.28 -44.96 -55.71 2.37 8.80 H Pass
5740 -38.60 -13 -25.60 -36.76 -46.63 2.69 10.72 H Pass
7648 -47.18 -13 -34.18 -49.96 -56.33 3.04 12.19 H Pass
SPORTON INTERNATIONAL INC. Page Number : 450 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0|_e\le| {dBm) Date: 2014-03-29
A0 A3
20
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1
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20301000, 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3824 -48.23 -13 -35.23 -43.64 -54.66 2.37 8.80 \% Pass
5740 -39.09 -13 -26.09 -37.91 -47.12 2.69 10.72 \% Pass
7648 -45.63 -13 -32.63 -49.18 -54.78 3.04 12.19 V Pass
SPORTON INTERNATIONAL INC. Page Number . 451 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

Report Template No.: BU5-FGLTE Version 1.0
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLeveI {dBm) Date: 2014-03-29
10 13
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#0350 1000, 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3820 -50.63 -13 -37.63 -46.35 -57.06 2.37 8.80 H Pass
5732 -39.35 -13 -26.35 -37.21 -47.38 2.69 10.72 H Pass
7640 -48.28 -13 -35.28 -50.76 -57.43 3.04 12.19 H Pass
SPORTON INTERNATIONAL INC. Page Number : 452 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
1:]Lgtzw.rel (dBm) Date: 2014-03-29
10 -13
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-40
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030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Freguency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3820 -53.08 -13 -40.08 -48.63 -59.51 2.37 8.80 \% Pass
5732 -36.30 -13 -23.30 -34.96 -44.33 2.69 10.72 \% Pass
7640 -46.08 -13 -33.08 -49.51 -55.23 3.04 12.19 V Pass
SPORTON INTERNATIONAL INC. Page Number : 453 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLeveI {dBm) Date: 2014-03-29
10 13
-20
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#0350 1000, 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3810 -54.01 -13 -41.01 -49.55 -60.44 2.37 8.80 H Pass
5720 -37.85 -13 -24.85 -35.55 -45.88 2.69 10.72 H Pass
7620 -49.52 -13 -36.52 -51.9 -58.66 3.04 12.18 H Pass
SPORTON INTERNATIONAL INC. Page Number . 454 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
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8050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3810 -54.49 -13 -41.49 -49.95 -60.92 2.37 8.80 \% Pass
5720 -37.28 -13 -24.28 -36.05 -45.31 2.69 10.72 \% Pass
7620 -48.19 -13 -35.19 -51.61 -57.33 3.04 12.18 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 455 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<High Channel>

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 37 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2014-03-29
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#0350 1000, 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition 1 -13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3816 -52.52 -13 -39.52 -48.09 -58.95 2.37 8.80 H Pass
5724 -38.31 -13 -25.31 -36.05 -46.34 2.69 10.72 H Pass
7632 -49.17 -13 -36.17 -51.45 -58.31 3.04 12.18 H Pass
SPORTON INTERNATIONAL INC. Page Number : 456 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 37  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (@Bm) Date: 2014-03-29
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2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3816 -51.70 -13 -38.70 -47.27 -58.13 2.37 8.80 \% Pass
5724 -37.52 -13 -24.52 -36.33 -45.55 2.69 10.72 \% Pass
7632 -48.38 -13 -35.38 -51.8 -57.52 3.04 12.18 V Pass
SPORTON INTERNATIONAL INC. Page Number : 457 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
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%030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz})
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3792 -52.23 -13 -39.23 -47.8 -58.66 2.37 8.80 H Pass
5688 -43.03 -13 -30.03 -40.47 -51.06 2.69 10.72 H Pass
7580 -48.41 -13 -35.41 -51.26 -57.55 3.04 12.18 H Pass
SPORTON INTERNATIONAL INC. Page Number . 458 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 25 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 13
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2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 ETIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3790 -55.18 -13 -42.18 -49.75 -61.61 2.37 8.80 \% Pass
5688 -41.30 -13 -28.30 -39.82 -49.33 2.69 10.72 \% Pass
7580 -47.74 -13 -34.74 -51.14 -56.88 3.04 12.18 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 459 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 0  |Relative Humidity : |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLeve! (dBm) Date: 2014-03-29
10 13
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8030 1000. 3000. 5000. 7000. 8000. 11000. 13000. 15000. 12000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3420 -53.51 -13 -40.51 -47.28 -59.22 2.48 8.19 H Pass
5132 -49.37 -13 -36.37 -46.01 -57.03 2.74 10.40 H Pass
6840 -50.40 -13 -37.40 -50.85 -58.66 3.11 11.37 H Pass
8552 -43.90 -13 -30.90 -47.08 -53.19 3.77 13.06 H Pass
SPORTON INTERNATIONAL INC. Page Number : 460 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 0  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0 Level (dBm) Date: 2014-03-29
A0 A3
-20
-30
-40 4
2 3
-50
1
60
70
8030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency {MHz}
Site : 03CHOB-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3420 -54.84 -13 -41.84 -47.79 -60.55 2.48 8.19 \% Pass
5132 -49.40 -13 -36.40 -46.52 -57.06 2.74 10.40 \% Pass
6840 -49.07 -13 -36.07 -50.22 -57.33 3.11 11.37 \% Pass
8552 -43.42 -13 -30.42 -47.58 -52.71 3.77 13.06 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 461 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Middle Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 0  |Relative Humidity : |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 13
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50 1 k|
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030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3464 -51.43 -13 -38.43 -46.37 -57.22 2.50 8.30 H Pass
5196 -48.01 -13 -35.01 -45.4 -55.71 2.74 10.44 H Pass
6928 -50.03 -13 -37.03 -50.47 -58.37 3.13 11.47 H Pass
8660 -42.53 -13 -29.53 -46.4 -51.89 3.75 13.11 H Pass
SPORTON INTERNATIONAL INC. Page Number : 462 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 0  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 13
-20
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3
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2030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3464 -53.28 -13 -40.28 -46.69 -59.07 2.50 8.30 \% Pass
5200 -51.46 -13 -38.46 -48.68 -590.16 2.74 10.44 \% Pass
6930 -49.13 -13 -36.13 -51.11 -57.47 3.13 11.47 \% Pass
8660 -40.76 -13 -27.76 -45.46 -50.12 3.75 13.11 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 463 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<High Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 0  |Relative Humidity : |50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
A0 A3
-20
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40
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8050 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Site 1 03CHO8-HY
Condition 1 -13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3508 -51.46 -13 -38.46 -47.14 -57.33 2.52 8.39 H Pass
5264 -50.92 -13 -37.92 -48.44 -58.66 2.74 10.48 H Pass
7016 -50.01 -13 -37.01 -50.53 -58.43 3.15 11.57 H Pass
8772 -46.04 -13 -33.04 -50.23 -55.47 3.73 13.16 H Pass
SPORTON INTERNATIONAL INC. Page Number : 464 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 0  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
olLevel (@Bm) Date: 2014-03-29
A0 13
-20
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3
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4030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 12000
Frequency {MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3508 -54.39 -13 -41.39 -48.63 -60.26 2.52 8.39 \% Pass
5264 -51.92 -13 -38.92 -49.27 -59.66 2.74 10.48 \% Pass
7018 -46.45 -13 -33.45 -48.4 -54.87 3.15 11.57 \% Pass
8772 -42.63 -13 -29.63 -47.38 -52.06 3.73 13.16 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 465 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



FCC RF Test Report

SPORTON LAB.

Report No. : FG430314B

<Low Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0Le|,re| {dBm) Date: 2014-03-29
10 13
-20
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70
8050 1000. 3000. 5000. 7000. %000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition 1 -13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3424 -53.32 -13 -40.32 -47.13 -59.03 2.48 8.20 H Pass
5140 -44.34 -13 -31.34 -40.93 -52 2.74 10.40 H Pass
6852 -44.85 -13 -31.85 -45.01 -53.12 3.11 11.38 H Pass
8564 -41.35 -13 -28.35 -44.66 -50.64 3.77 13.06 H Pass
SPORTON INTERNATIONAL INC. Page Number : 466 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



FCC RF Test Report

SPORTON LAB.

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0|_e|,re| {dBm) Date: 2014-03-29
10 13
20
-30
-40 4
3
2
50
1
60
70
%050 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHOB-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3424 -54.45 -13 -41.45 -47.44 -60.16 2.48 8.20 \% Pass
5140 -49.79 -13 -36.79 -46.94 -57.45 2.74 10.40 \% Pass
6852 -44.36 -13 -31.36 -45.65 -52.63 3.11 11.38 \% Pass
8564 -41.79 -13 -28.79 -46.1 -51.08 3.77 13.06 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 467 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Middle Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
o Level (dBm) Date: 2014-03-29
10 -T3
-20
-30
40 2 4
3
50 1
-60
70
4050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3468 -51.02 -13 -38.02 -45.6 -56.81 2.50 8.30 H Pass
5204 -42.32 -13 -29.32 -39.54 -50.02 2.74 10.44 H Pass
6936 -44.80 -13 -31.80 -45.08 -53.14 3.13 11.47 H Pass
8668 -41.30 -13 -28.30 -45.08 -50.66 3.75 13.11 H Pass
SPORTON INTERNATIONAL INC. Page Number : 468 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



FCC RF Test Report

SPORTON LAB.

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 a3
20
-30
-40 4
. 3
50 1
60
70
2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3468 -52.89 -13 -39.89 -46.28 -58.68 2.50 8.30 \% Pass
5204 -48.44 -13 -35.44 -45.59 -56.14 2.74 10.44 \% Pass
6936 -46.55 -13 -33.55 -48.22 -54.89 3.13 11.47 \% Pass
8668 -42.86 -13 -29.86 -47.49 -52.22 3.75 13.11 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 469 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<High Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0 Level (dBm) Date: 2014-03-29
10 -T3
-20
-30
40 A
2 3
50 3
-60
70
8050 1000, 3000. 5000. 7000. %000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition 1 -13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3508 -53.01 -13 -40.01 -48.41 -58.88 2.52 8.39 H Pass
5264 -46.12 -13 -33.12 -43.32 -53.86 2.74 10.48 H Pass
7020 -47.32 -13 -34.32 -47.85 -55.74 3.15 11.56 H Pass
8776 -43.61 -13 -30.61 -47.68 -53.04 3.73 13.16 H Pass
SPORTON INTERNATIONAL INC. Page Number : 470 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



FCC RF Test Report

SPORTON LAB.

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 14 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 13
-20
-30
40
3 4
-50 2
1
60
70
050 1000. 3000. 5000. 7000. 000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3508 -55.27 -13 -42.27 -49.1 -61.14 2.52 8.39 \% Pass
5264 -51.68 -13 -38.68 -48.93 -59.42 2.74 10.48 \% Pass
7020 -44.83 -13 -31.83 -46.86 -53.25 3.15 11.56 \% Pass
8776 -43.48 -13 -30.48 -48.23 -52.91 3.73 13.16 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 471 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF TeSt RepOI’t Report No. : FG430314B
<Low Channel>
Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLeve! (dBm) Date: 2014-03-29
10 13
-20 2
4
-30
-40 ;
2
-50
-60
70
8050 1000, 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3428 -43.94 -13 -30.94 -37.76 -49.66 2.48 8.20 H Pass
5144 -22.10 -13 -9.10 -18.72 -29.77 2.74 10.40 H Pass
6860 -46.73 -13 -33.73 -46.86 -55 3.11 11.38 H Pass
8572 -28.75 -13 -15.75 -32.08 -38.05 3.77 13.06 H Pass
10288 -42.41 -13 -29.41 -48.93 -51.62 3.95 13.16 H Pass
12004 -40.51 -13  -27.51 -52.01 -49.44 4.14 13.07 H Pass
SPORTON INTERNATIONAL INC. Page Number : 472 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 3
20 5
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-40 ; : - B
50
60
70
8050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 ETRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3428 -45.34 -13 -32.34 -38.32 -51.06 2.48 8.20 \% Pass
5144 -23.09 -13 -10.09 -20.22 -30.76 2.74 10.40 \% Pass
6860 -43.84 -13 -30.84 -45.24 -52.11 311 11.38 \% Pass
8572 -25.30 -13 -12.30 -29.63 -34.6 3.77 13.06 \% Pass
10292 -44.12 -13 -31.12 -50.18 -53.33 3.95 13.16 \% Pass
12004 -42.07 -13 -29.07 -54.03 -51 4.14 13.07 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 473 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<Middle Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 13
2
-20
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40 1 .
3
-50
60
70
%030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3468 -41.11 -13 -28.11 -35.7 -46.9 2.50 8.30 H Pass
5208 -19.52 -13 -6.52 -16.92 -27.22 2.74 10.44 H Pass
6940 -46.74 -13 -33.74 -47 -55.08 3.13 11.47 H Pass
8672 -27.09 -13 -14.09 -30.97 -36.45 3.75 13.11 H Pass
12144 -39.56 -13 -26.56 -51.34 -48.42 4.18 13.04 H Pass
SPORTON INTERNATIONAL INC. Page Number : 474 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
olLevel (dBm) Date: 2014-03-29
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-40 1 ]
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%030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3468 -43.46 -13 -30.46 -36.86 -49.25 2.50 8.30 \% Pass
5208 -20.72 -13 -7.72 -17.81 -28.42 2.74 10.44 \% Pass
6940 -44.13 -13 -31.13 -45.81 -52.47 3.13 11.47 \% Pass
8672 -24.76 -13 -11.76 -29.34 -34.12 3.75 13.11 \% Pass
12144 -40.25 -13 -27.25 -52.42 -49.11 4.18 13.04 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 475 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLeve| {dBm) Date: 2014-03-29
10 -13
220 2
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40
1
3
-50
-60
70
8050 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3508 -44.12 -13 -31.12 -39.58 -49.99 2.52 8.39 H Pass
5264 -20.44 -13 -7.44 -17.72 -28.18 2.74 10.48 H Pass
7020 -47.53 -13 -34.53 -48.16 -55.95 3.14 11.56 H Pass
8772 -30.33 -13 -17.33 -34.43 -39.76 3.73 13.16 H Pass
SPORTON INTERNATIONAL INC. Page Number . 476 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 3
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-30 :
-40
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50
60
70
2030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3508 -46.03 -13 -33.03 -39.86 -51.9 2.52 8.39 \% Pass
5264 -21.56 -13 -8.56 -18.82 -29.3 2.74 10.48 \% Pass
7020 -45.26 -13 -32.26 -47.27 -53.68 3.14 11.56 \% Pass
8772 -29.89 -13 -16.89 -34.59 -39.32 3.73 13.16 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 477 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test

Report

Report No. : FG430314B

<Low Channel>

Band :

LTE Band 4

Temperature :

22~24°C

Test Mode :

10MHz QPSK RB Size 1 Offset 24

Relative Humidity :  |50~51%

Test Engineer :

Kyle Jhuang

Polarization :

Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
gLevel (dBm) Date: 2014-03-29
A0 -13
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40 °
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4030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3428 -44.25 -13 -31.25 -38.17 -49.98 2.49 8.21 H Pass
5144 -19.80 -13 -6.80 -17.47 -27.47 2.74 10.41 H Pass
6864 -46.89 -13 -33.89 -47.05 -55.17 3.1 11.39 H Pass
8576 -28.05 -13 -15.05 -31.47 -37.35 3.76 13.07 H Pass
10292 -42.80 -13 -29.80 -49.36 -52 3.96 13.16 H Pass
12004 -39.69 -13 -26.69 -51.21 -48.6 4.15 13.06 H Pass
SPORTON INTERNATIONAL INC. Page Number : 478 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 24 |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 3
220 2
4
-30
40 5 6
’ 3
50
60
70
%050 1000. 3000. 5000. 7000. 000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3428 -45.23 -13 -32.23 -38.23 -50.96 2.49 8.21 \% Pass
5144 -21.09 -13 -8.09 -18.19 -28.76 2.74 10.41 \% Pass
6864 -43.36 -13 -30.36 -44.75 -51.64 3.11 11.39 \% Pass
8576 -25.45 -13 -12.45 -30.01 -34.75 3.76 13.07 \% Pass
10292 -40.82 -13 -27.82 -47.71 -50.02 3.96 13.16 \% Pass
12004 -41.02 -13 -28.02 -52.9 -49.93 4.15 13.06 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 479 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V
Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 4

Temperature : 22~24°C

Test Mode :

10MHz QPSK RB Size 1 Offset 24
(WPC Charging Mode)

Relative Humidity :  [50~51%

Test Engineer : |Kyle Jhuang

Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBmim)

Date: 2014-05-20
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Site : B3CHe8-HY
Condition: -13 DBM 3m EIRP_140314 H HORIZONTAL

5000.

T000.

9000. 11000. 13000. 15000. 17000. 19000
Frequency (MHz)

Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3428 -52.36 -13 -39.36 -64.93 -58.09 2.49 8.21 H Pass
5144 -46.74 -13 -33.74 -66.01 -54.41 2.74 10.41 H Pass
6864 -42.97 -13 -29.97 -66.08 -51.25 3.11 11.39 H Pass
SPORTON INTERNATIONAL INC. Page Number : 480 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
10MHz QPSK RB Size 1 Offset 24 : -
Test Mode : ) Relative Humidity :  [50~51%
(WPC Charging Mode)
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
{JLevel {dBmim) Date: 2014-05-20
-10 13 DBM
-20
-30
50 1
-60
70
20
“90301000. 3000. 5000. 7000. 9000.  11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : B3CHB8-HY
Condition: -13 DBM 3m EIRP_140314_V VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3428 -50.63 -13 -37.63 -63.69 -56.36 2.49 8.21 \% Pass
5144 -42.76 -13 -29.76 -61.35 -50.43 2.74 10.41 \% Pass
6864 -43.20 -13 -30.20 -65.59 -51.48 3.11 11.39 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 481 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test

Report

Report No. : FG430314B

<Middle Channel>

Band :

LTE Band 4

Temperature :

22~24°C

Test Mode :

10MHz QPSK RB Size 1 Offset 24

Relative Humidity :  |50~51%

Test Engineer : |Kyle Jhuang

Polarization :

Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
pLevel (dBm) Date: 2014-03-29
10 -13
2
20
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40 1 5 o
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60
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8030 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000. 19000
Frequency (MHz)
Site :03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3464 -40.55 -13 -27.55 -35.24 -46.34 2.50 8.30 H Pass
5200 -19.30 -13 -6.30 -16.53 -27 2.74 10.44 H Pass
6932 -47.51 -13 -34.51 -47.78 -55.85 3.13 11.47 H Pass
8664 -27.17 -13 -14.17 -30.97 -36.53 3.75 13.11 H Pass
10396 -42.23 -13 -29.23 -49.02 -51.4 4.03 13.19 H Pass
12128 -39.94 -13 -26.94 -51.74 -48.8 4.18 13.04 H Pass
SPORTON INTERNATIONAL INC. Page Number : 482 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 24 |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (@Bm) Date: 2014-03-29
A0 13
20
4
-30
-40 . 5 B
3
50
60
70
8030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3464 -42.89 -13 -29.89 -36.3 -48.68 2.50 8.30 \% Pass
5200 -21.08 -13 -8.08 -18.08 -28.78 2.74 10.44 \% Pass
6932 -46.10 -13 -33.10 -47.77 -54.44 3.13 11.47 \% Pass
8664 -24.33 -13 -11.33 -28.89 -33.69 3.75 13.11 \% Pass
10396 -40.72 -13 -27.72 -47.91 -49.89 4.03 13.19 \% Pass
12128 -39.69 -13 -26.69 -51.81 -48.55 4.18 13.04 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 483 of 542
TEL : 886-3-327-3456 Report Issued Date : May 26, 2014
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PTQRM-980V

Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 24 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLeve! (dBm) Date: 2014-03-29
10 -T3
-20 2
4
-30
40
1
3
-50
-60
70
8050 1000, 3000. 5000. 7000. %000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition 1 -13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3500 -44.34 -13 -31.34 -40.04 -50.2 2.52 8.38 H Pass
5252 -21.55 -13 -8.55 -18.76 -29.28 2.74 10.48 H Pass
7000 -46.71 -13 -33.71 -47.22 -55.12 3.14 11.55 H Pass
8748 -28.27 -13 -15.27 -32.29 -37.69 3.73 13.15 H Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 24 |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 3
20 2
4
-30
-40
1 3
50
60
70
%050 1000. 3000. 5000. 7000. 000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3500 -45.79 -13 -32.79 -39.59 -51.65 2.52 8.38 \% Pass
5252 -22.05 -13 -9.05 -19.24 -29.78 2.74 10.48 \% Pass
7000 -46.19 -13 -33.19 -48.08 -54.6 3.14 11.55 \% Pass
8748 -27.44 -13 -14.44 -32.16 -36.86 3.73 13.15 \% Pass
SPORTON INTERNATIONAL INC. Page Number . 485 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<Low Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 37 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
0 Level (dBm) Date: 2014-03-29
10 13
-20
-30
-40
5 4
3
50 r
60
70
2030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3436 -53.80 -13 -40.80 -47.58 -59.54 2.49 8.23 H Pass
5152 -44.49 -13 -31.49 -41.25 -52.17 2.74 10.41 H Pass
6872 -48.12 -13 -35.12 -47.39 -56.41 3.12 11.40 H Pass
8588 -43.17 -13 -30.17 -46.66 -52.48 3.76 13.08 H Pass
SPORTON INTERNATIONAL INC. Page Number : 486 of 542
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 37  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
{JLevel {dBm) Date: 2014-03-29
10 A3
-20
-30
40
3 4
2
50 1
60
70
2050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition : -13 ETRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3432 -53.90 -13 -40.90 -46.88 -59.64 2.49 8.23 \Y Pass
5152 -49.93 -13 -36.93 -46.99 -57.61 2.74 10.41 \% Pass
6872 -45.02 -13 -32.02 -46.35 -53.31 3.12 11.40 \% Pass
8588 -44.91 -13 -31.91 -49.35 -54.22 3.76 13.08 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 487 of 542
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Report Template No.: BU5-FGLTE Version 1.0



seomron as.  FCC RF Test Report

Report No. : FG430314B

<Middle Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 37 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 13
-20
-30
3
-40
2
-50 1
60
70
%030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3464 -51.98 -13 -38.98 -46.66 -57.77 2.50 8.30 H Pass
5200 -47.17 -13 -34.17 -44.45 -54.87 2.74 10.44 H Pass
8664 -38.11 -13 -25.11 -42 -47.47 3.75 13.11 H Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 37  |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 a3
20
30
A0 3
50 2
1
60
70
8050 1000. 3000. 5000. 7000. 000. 11000.  13000.  15000.  17000. 18000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3464 -54.46 -13 -41.46 -47.92 -60.25 2.50 8.30 \% Pass
5200 -50.16 -13 -37.16 -47.25 -57.86 2.74 10.44 \% Pass
8664 -41.38 -13 -28.38 -45.94 -50.74 3.75 13.11 V Pass
SPORTON INTERNATIONAL INC. Page Number : 489 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<High Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 37 |Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLeve! (dBm) Date: 2014-03-29
10 A3
-20
-30
40 g
. 3
-50 1
-60
70
0301000, 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition 1 -13 EIRP_130315 HORTZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3492 -52.11 -13 -39.11 -47.49 -57.96 2.52 8.37 H Pass
5244 -48.16 -13 -35.16 -45.4 -55.89 2.74 10.47 H Pass
6992 -46.24 -13 -33.24 -46.73 -54.64 3.14 11.54 H Pass
8740 -42.78 -13 -29.78 -46.81 -52.19 3.74 13.15 H Pass
SPORTON INTERNATIONAL INC. Page Number : 490 of 542
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 37 |Relative Humidity :  |50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 3
20
-30
-40
1 4
2
50 1
60
70
%050 1000. 3000. 5000. 7000. 000. 11000.  13000.  15000.  17000. 19000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3492 -53.81 -13 -40.81 -47.63 -59.66 2.52 8.37 \% Pass
5244 -50.00 -13 -37.00 -47.27 -57.73 2.74 10.47 \% Pass
6992 -45.38 -13 -32.38 -47.31 -53.78 3.14 11.54 \% Pass
8740 -44.53 -13 -31.53 -49.15 -53.94 3.74 13.15 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 491 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report Issued Date : May 26, 2014
Report Version : Rev. 01
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seomron as.  FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
A0 A3
-20
-30
40 3
1 2
-50
-60
70
8050 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
5136 -46.66 -13 -33.66 -43.05 -54.34 2.74 10.42 H Pass
6848 -46.38 -13 -33.38 -46.54 -54.68 3.12 11.41 H Pass
8556 -41.34 -13 -28.34 -44.36 -50.66 3.76 13.08 H Pass
SPORTON INTERNATIONAL INC. Page Number : 492 of 542
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FCC RF Test Report

SPORTON LAB.

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 3
20
-30
-40
2 3
50 1
60
70
8050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 ETRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
5136 -50.42 -13 -37.42 -47.53 -58.1 2.74 10.42 \% Pass
6848 -44.55 -13 -31.55 -45.89 -52.85 3.12 11.41 \% Pass
8556 -43.12 -13 -30.12 -47.38 -52.44 3.76 13.08 \% Pass
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seomron as.  FCC RF Test Report

Report No. : FG430314B

<Middle Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 -13
-20
-30
40 3
50 1
-60
70
2030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORTIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3448 -52.82 -13 -39.82 -47.02 -58.61 2.50 8.30 H Pass
5172 -49.41 -13 -36.41 -46.21 -57.11 2.74 10.44 H Pass
8616 -42.05 -13 -29.05 -45.73 -51.41 3.75 13.11 H Pass
SPORTON INTERNATIONAL INC. Page Number : 494 of 542
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
OLeueI {dBm) Date: 2014-03-29
A0 13
-20
-30
-40
2 3
50 1
60
70
8050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3448 -53.81 -13 -40.81 -47.06 -59.6 2.50 8.30 \% Pass
5172 -47.07 -13 -34.07 -44.22 -54.77 2.74 10.44 \% Pass
8616 -46.02 -13 -33.02 -50.51 -55.38 3.75 13.11 V Pass
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TEL : 886-3-327-3456
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

<High Channel>

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 -13
-20
-30
4
-40
2 3
50 1
60
70
8050 1000, 3000. 5000. 7000. %000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3472 -52.00 -13 -39.00 -46.58 -57.84 2.52 8.36 H Pass
5208 -48.09 -13 -35.09 -45.28 -55.81 2.74 10.47 H Pass
6948 -48.53 -13 -35.53 -48.88 -56.93 3.13 11.53 H Pass
8680 -39.06 -13 -26.06 -42.93 -48.46 3.74 13.14 H Pass
SPORTON INTERNATIONAL INC. Page Number : 496 of 542
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FCC RF Test Report

SPORTON LAB.

Report No. : FG430314B

Band : LTE Band 4 Temperature : 22~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
glLevel (dBm) Date: 2014-03-28
10 13
-20
-30
40 #
3
50 2
) 1
60
70
8050 1000. 3000. 5000. 7000. 000. 11000.  13000.  15000.  17000. 18000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3472 -53.85 -13 -40.85 -47.22 -59.69 2.52 8.36 \% Pass
5208 -49.74 -13 -36.74 -46.91 -57.46 2.74 10.47 \% Pass
6948 -45.01 -13 -32.01 -46.71 -53.41 3.13 11.53 \% Pass
8680 -42.07 -13 -29.07 -46.69 -51.47 3.74 13.14 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 497 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLeve! (dBm) Date: 2014-03-29
10 13
-20
-30
40
2
-50
2
4
-60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1417 -58.02 -13 -45.02 -48.1 -61.7 1.67 5.35 Pass
2125 -54.58 -13 -41.58 -46.9 -58.26 2.12 5.80 Pass
3544 -49.42 -13 -36.42 -44.78 -56.13 2.24 8.95 Pass
SPORTON INTERNATIONAL INC. Page Number : 498 of 542
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FCC ID : PTQRM-980V
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Report Version
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULe\reI (dBm) Date: 2014-03-29
10 3
-20
-30
-40
50 3
2
60 1
70
039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1418 -61.64 -13 -48.64 -48.72 -65.32 1.67 5.35 \% Pass
2125 -56.49 -13 -43.49 -47.74 -60.17 2.12 5.80 \% Pass
3544 -50.71 -13 -37.71 -44.65 -57.42 2.24 8.95 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 499 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<Middle Channel>

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 A3
-20
-30
40
1
50 2
-60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1423 -50.20 -13 -37.20 -40.28 -53.9 1.67 5.37 H Pass
2137 -53.57 -13 -40.57 -46.06 -57.26 2.12 5.81 H Pass
3562 -50.02 -13 -37.02 -45.28 -56.74 2.24 8.96 H Pass
SPORTON INTERNATIONAL INC. Page Number : 500 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

Report Template No.: BU5-FGLTE Version 1.0

. Rev. 01



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG430314B

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-28
A0 A3
-20
-30
-40
50 3
2
60 1
70
039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1423 -61.26 -13 -48.26 -48.31 -64.96 1.67 5.37 \% Pass
2137 -57.02 -13 -44.02 -48.33 -60.71 2.12 5.81 \% Pass
3562 -52.72 -13 -39.72 -46.68 -59.44 2.24 8.96 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 501 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 13
-20
-30
-40
-50 7 2
-60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1429 -53.39 -13 -40.39 -43.48 -57.1 1.67 5.38 H Pass
2146 -52.00 -13 -39.00 -44.48 -55.7 2.12 5.82 H Pass
3580 -49.28 -13 -36.28 -44.51 -56.01 2.24 8.97 H Pass
SPORTON INTERNATIONAL INC. Page Number : 502 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 3
20
-30
-40
50 3
2
60 1
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. £000. 9000
Frequency {MHz)
Site : 03CHO8-HY
Condition :-13 ETRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1429 -60.72 -13 -47.72 -47.9 -64.43 1.67 5.38 \% Pass
2146 -57.11 -13 -44.11 -48.4 -60.81 2.12 5.82 \% Pass
3580 -50.71 -13 -37.71 -44.69 -57.44 2.24 8.97 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 503 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<Low Channel>

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 13
-20
-30
-40
2
80 r
60
70
030 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 HORTZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1408 -53.64 -13 -40.64 -43.57 -57.33 1.67 5.36 H Pass
2113 -47.33 -13 -34.33 -39.54 -51.02 2.12 5.81 H Pass
3523 -49.01 -13 -36.01 -44.37 -55.73 2.24 8.96 H Pass
SPORTON INTERNATIONAL INC. Page Number : 504 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 a3
20
-30
-40
50
4 2
60
70
2039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency (MHz)
Site : 03CHO8-HY
Condition :-13 ETIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1408 -56.19 -13 -43.19 -43.28 -59.88 1.67 5.36 \% Pass
2113 -54.65 -13 -41.65 -46.1 -58.34 2.12 5.81 \% Pass
3523 -52.50 -13 -39.50 -46.57 -59.22 2.24 8.96 V Pass
SPORTON INTERNATIONAL INC. Page Number : 505 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

Report Template No.: BU5-FGLTE Version 1.0

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<Middle Channel>

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
10 -13
-20
-30
-40
2
50 1
60
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency (MHz)
Site 1 03CHO8-HY
Condition :-13 EIRP_130315 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1411 -53.63 -13 -40.63 -43.61 -57.33 1.67 5.37 Pass
2116 -50.02 -13 -37.02 -42.5 -53.71 2.12 5.81 Pass
3529 -46.01 -13 -33.01 -41.73 -52.73 2.24 8.96 Pass
SPORTON INTERNATIONAL INC. Page Number : 506 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014

Report Version

Report Template No.: BU5-FGLTE Version 1.0

. Rev. 01




FCC RF Test Report

SPORTON LAB.

Report No. : FG430314B

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : [Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
{]Level {dBm) Date: 2014-03-29
A0 13
-20
-30
-40
50
2
60 1
70
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. £000. 9000
Frequency {(MHz)
Site : 03CHO8-HY
Condition :-13 EIRP_130315 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1411 -61.07 -13 -48.07 -47.98 -64.77 1.67 5.37 \% Pass
2116 -54.97 -13 -41.97 -46.32 -58.66 2.12 5.81 \% Pass
3529 -50.31 -13 -37.31 -44.26 -57.03 2.24 8.96 V Pass
SPORTON INTERNATIONAL INC. Page Number : 507 of 542

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PTQRM-980V

Report Issued Date : May 26, 2014
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG430314B

<High Channel>

Band : LTE Band 17 Temperature : 22~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [50~51%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm) Date: 2014-03-29
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